SEC. 11, DIV. FV-3100-1000

2 3 i - : S AFV-3100-1000
CLINTON FV-3100-1000| BASIC  eaRTS CATALOG
AFV-3100-1000| TYPE Revised May, 1961
7 C LI T A LOY Supersedes March, 1960

83->| 10—

8-
1

USED ONLY ON
AFV-3100-1000

CLINTON ENGINES CORPORATION

MAQUOKETA, IOWA

PRINTED IN U.S.A.



There are three Basic Types of the FV3100-1000 and AFV3100-1000 Series Engines covered by this Basic Parts List. Serial
Suffix A-referred to as Type "A'!, Serial Suffix B-referred to as Type '"B". etc.

NOTE: See page 'a' on "How to Identify Your Clinton Engine."

Ref. No. Part Description IBM No. Part No. Quan.
i ADAPTOR-CATDUTetOr. o oisis s om sisisinis smioibio s sy sisiais s s e siarels sos aionssssaaossss 1-53 91140 1
2 AXLE ASSEMBLY-Camshaft (Used on FV3100-1000 Types A& B)........... 6-3-5 10310-A 1
3 BASE ASSEMBLY-Engine (Used on FV3100-1000) ... ........ccovvuunnn.n.. . 18-45 31488 1

NOTE: Assembly includes Ref. No. 95.
BASE ASSEMBLY-Engine (Used on AFV3100-1000) ..... e 18-44 31487 1
NOTE: Assembly incfudes Ref. Nos. 95 and 97.
4 BEARING-EIRnge i MainS ot o o o e S v s e St s . 20-206 91098 1
5 BEARING-Camshaft (Used on AFV3100-1000) ..., ..............0.0.0 ... 20-100 91099 1
*BEARING-Camshaft (Used on FV3100-1000 Type C).......viviiiinnennnn.. 20-10 90281 1
6 BLOCK ASSEMBLY-Cylinder (Used on FV3100-1000 Types A & B).......... 22-195-5 90274-A 1
NOTE: Assembly includes Ref. Nos. 4 and 96.
*BLOCK ASSEMBLY-Cylinder (Used on FV3100-1000 Type C) ............. 22-519-5 91231-A
*BLOCK ASSEMBLY-Cylinder (Used on AFV3100-1000) .................... 22-520-5 91235-A
NOTE: Assembly incl. Ref. Nos. 4,5, & 96.
q BRACKET -Shroud (Blower HOUSING) . .. ...oiveviriinrennernennnennnennns . 26-349 91221 1
8 BREAKER POINTS ASSEMBLY-Incl. Ref. Nos. 36,59,93, and 116....... e P135-7-5 P5735 1
9 BREATHER ASSEMBILY. .. i o e oon o iicn s giliadaivioie o Sanbitio st b ohes it : 260-13 6354 i
10 CAMzMagneto: Breaker ., s T F b i Bhhe sy ohiee s Ssiieseites : 157-29 5751 1
11 CAMSHAFT ASSEMBLY-Used on FV3100-1000 Types A & T 6-22 31008 1
CAMSHAFT ASSEMBLY-Used on AFV3100-1000 ,,........0..c.0ivveeennns 6-23 31009 1
*CAMSHAFT ASSEMBLY-Used on FV3100-1000 Types C.. ............... ! 6-340-5 91610-A 1
12 CAP-FUeLTaNK . (.. oot oty e b owses Tomeat s biiis s mmeteras is s sysamge 45-181 91232 1
13 CAP & GASKET ASSEMBLY-0il Flller. et & SR AR e s 45-119 5095-1 1
14 CARBURETOR ASSEMBLY-CURtON B .o oo viein s moaditing o oiaras s s siiiv oyes 5 P39-566-5 P14666 1

NOTE: Carburetor is the same as 14355 Carburetor, except use 14331-A
(6-166-6) Choke Shaft, 14570-A (6-104-5) Throttle Shaft, 14714
(293-138) Valve Throttle, 14582-A (181-5-5) Needle Ass'y Power
Adjusting. Refer to Sec. 111, Div. A, Page 17.

15 CLAMP-Remote Control i, .. i ivisisssmmesssvmonsessons s hasen o msnims 81-13 31463 1
16 CLEANER ASSEMBLY-Air (Usedon Type A) .. .....oiiiiniinennennnnannns 149-396 91664 1
NOTE: Assembly incl. Ref. Nos. 25, 35 and 66.
*CLEANER ASSEMBLY-Air (Usedon Types B&C) ...........coevvnnnn. . 149-478 92102 1
NOTE: Assembly incl. Ref. Nos. 25,31, 35, and 66.
17 CLIP=IgnitionsShonting! .o . i e civis s livie oo snisis s s cvsroraiis nisisters o s sl s os s = 266-28 3499 1
18 CEIP=Cofl=Holdingss. .00 o oo viatl o i o s s S s : P81-20 P5734 1
19 COIL-Magneto (Without Laminations)(Used on Type A) ...............c.... 4 P135-215 P5733-A 1
*COIL-Magneto (Without Laminations)(Used on Types B& C) .. .............. P135-13-5 P5770 1
20 CONDENSER=Magnelos “s= - . om0 0P Ll Cowmm s sis vs hale o S0 4 P135-29-5 P5589-A 1
21 CONNECTOR-Flexible Fuel Line (Carburetor) ...............covvvenininns 69-123 91170 1
22 CONNECTOR-Hose tofFtiel Tank . ,.........ceeeeee it enomaneninoesennss . 69-25 5064 1
23 CORE & BREAKER BOX ASSEMBLY-Incl. Ref. No. 18 ... . ............... P135-37-5 P5732 1
24 COVER-Dust (Magneto Breaker Points) ...........ccouoviiiiiiieciinininens P45-15 P5743 1
25 COVER-Air Cleaner (Used on Type A) . ......cvvirrnnieneunnnneernnnannns : 45-1175 91004 1
* *COVER-Air Cleaner (Usedon Types B& C) .....ccivvinerrennnninnnenns ] 45-337 91815 1
26 COVER-Valve ChaAMBEr | || . s s st o fyims s solaehs sisibivg s oo 5 wissin s ap . 45-304 91466 1
27 . CRANKSHAFT-Used on FV3100-1000.,..........000iuvueneenencnnanenens 5 46-414 31128 P |
CRANKSHAFT-Used on AFV3100-1000 .................ccc00unn R I e A 46-484 31324 1
28 CUP & PAWL ASSEMBLY -~Recotl:Startter T iur -1 i - v ot sivaisin s o6 sinioise s , P149-99 P6387 1
*CUP-For, Cam Starter (Not lIlush)mosr = Sotent s - o it s % P265-10 P90871 1
DECAL-Arrowhead - STl 5 it s T e ottt oo ot S Bt s b 58-25 80559 i
30 DECAL=HOrSEODOWOL: ...\ e st ierd o ol faos coton be b s miurden ole 4 ooileesadt bogliro 58-153 91233 1
31 DECAL-Air Cleaner (Used on Type A) .. .....covvirnrenneenneneeennnannns 58-20 3461 1
*DECAL-Air Cleaner (Usedon Types B& C) ........vvriurnniiinnnnannnnns 58-349 91767 1
33 DEREECTOR=AITI R o ol 0 siooun e o b seisia s fasumeisis oo » dpiilsvaty—s ; 259-358 91043 1
34 BELBOW-Breather .. = ........0....% L e oIS e . 69-23 90610 1
35 ELEMENT -Air Cleaner (Used on Type A) . ........coviernnennneennennns ; P2-99-99 P91100 1
*ELEMENT-Air Cleaner (Usedon TypeS B & C)........c.oovvierrnvnnnennns : 2-140-99 91791 1
36 FEET-Lubrication (Cam FollOWer). . ./l .. i o v i e vatie v o5 aio/on toinie s s o s S0Te P94-189 P5742 1
37 BEYWHEERELASSEMBILY. o e i oo seneioio s vie miaioisiss shoisioim s s oirielela sdbie o bun s s-oh 83-10-5 5752-A 1
38 GASKET2AAADEeT tOIBIOCK [ ¢ oitisisis s suiades s o aiiBaisre sHomyiatsione s 4 aiknete 5o ssvwralbe o oo 94-68 7149 1
39 GASKET - Carburetor torAdapters sianie - o oo intc ilne s et s o . 94-69 7168 1
40 GASKET -Air Cleaner to Carburetor {(Used on Types A,B&C).............. . 94-13 31445 1
*GASKET -Air Cleaner to Carburetor (Usedon Types B&C) ............... . 94-458 92098 1
41 GASKET=CylinderiBead ... ... . o. s einimisnivieivsnosssspedss fyoitoy . 94-40 10253 |
42 GASKET -Engine Base (.015 Thick) ........ e . 94-107 10254 1
NOTE: . 010 thickgasketavailable . ., .. ... inu. . coionto saeioiios sis dioas v 93-107 10254-1 1
43 GASKET-Cover, Dust, (Breaker Points) .............ccovivvuvnnnnnnnnnn : P94-241 P5744 i
44 GASKET=OI1 FillepdCap o ont. o s 5 ol bt oo oo e oae 94-82 5097 1
45 GASKETESPATR PR S5, s e v wiininie s s o T o, e it § i s . 94-90 . 3115 1
46 GASKET-Valve Chamber COVET ... ........ccc.vveenneensanasosossansenns 94-103 10251 1
GASKET KIT-Engine-Overhatll . . . . . . ot s it s o o mvioiia o s 4o ‘ 149-361 91562 1
47 HEADCCyHndermin o 0 i L e e : 122-17 31011 1
48 HOUSING & BRACKET ASSEMBLY-Blower ..............ccciievuveenn.n. . 259-373 01224-A 1
49 RE Y - Rlywheel . o i e e e e . 148-4 10339 1
50 LEAD-Hi-Tension (Magneto)(Usedon Type A) . ........ccviivenninnnennn . P307-190 P5555 1
*LEAD-Hi-Tension (Magneto)(Used on Types B& C)e-evverrvineseancnnann , P307-194-5 P90761 |
51 LINE-Flexible (FU€l) ....cocceoeererinsosaneacetontossseossesssncnssone 158-25 6316 1
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52 LINE-Oi1'Distributors (Ol Pump)it = e Se i oo e e e
53 EINK=Garburelon toyA Y an e e o ee ey oo m o Bl
54 LOCK-Connecting RoAIBCTew . o s s
MAGNETO ASSEMBLY-Used on Types A |, ., . .....ccc00veceeirennnnns
NOTE: Assembly incl. Ref. Nos. 8,18, 19,20, 23, 24, 36, 43, 59, 83, 92,
93,104, 110 and 116.
*MAGNETO ASSEMBLY-Used on Types B & C . ... .......covuiinrnennnns 3
NOTE: Assembly incl. Ref. Nos. 8,18, 19,20, 23, 24, 36, 43, 59, 83, 92,
93,104, 110 and 1186.
55 L o e e e e T B e R T e e
56 NUT-Eueli FanksStrapsl 0 S o i e oot ot eless s iieeslE o tazy: .
57 NUT-Hex, 1/2-20 (Starter Cup) .. ........covveireennrenrsennsennneenss :
58 NUT -Tsock; - MUEEIer o o vl o 5t et o ieivisio s shs oist i e el ¢
59 NUT -TerminaliCondenser Liead (., i, i 0 cicouseosamsoey TSl
60 NUT & L'WASHER-Carburetor to Adapter ,...........ccoiiieinnnennnnns.
61 NUT & L'WASHER ASS!'Y-Recoll Starter .. v e cianion v o 2
62 PIN-Camshaft Ax.e (Used on FV3100-1000 Types A & B). ., ............... .
63 PIN-Pivot, (AirgVanelGOVeRNOr)N o, .o ssboirses v sise s Hotarvis Sislecsione e oolh
64 PEN= W B g o o s B s s e e e el o
65 PISTON:ASSEMBILY-Standand:. 7. 52 o0 o i o s st v e s e i
NOTE: Assembly incl. Ref. Nos. 64, 65, 73,74, 75 & 176.
NOTE: Piston Assemblies are available in the following oversizes: .005
.005, .010, .020, .030, .040. Order by Part Number and .010
specify oversize. .020
IBM Part No. Oversize Listed .030
. 040
66 PLATE-Air Cleaner Mounting (Used on Type A) ........c.ouuunerinnnnnn.
*PLATE-Air Cleaner Mounting (Usedon Types B& C) ............ccunuunn.
67 PEATE-Name (Air Deflector) o o e e et s e s s roie
68 PLATE-Valve Spring REtainer | [= 5 L. ..o bt iBti uibiois s sersisis abiostsls k
69 PLUG-23/8 N. P. T #(OIIDrain) 1 S iih it s e s omeis doeihs i oo
70 UG Ol D i e s TG s < iaimivels o % A oieis o s s aieaT s
71 PUMPASSEMBLYSONLE - nr: oo iin s e vaviniers sstosiniole T R L N Y
72 RETAINER-Valve SprINg .. ..o oot visimss e foxiatels stoisiorssins oa wroaiste s
73 RING-Compression (Standard) Order Ring Set , , .. ... T O SO O T g
4 RING-Oil, (Standard) Order Ring Set .. ...............ccocvivinnevnnn.. :
75 RING-Retainer (WEISEPIN = o (o0 . oilienns oo sle st ioiaitans & bivises b
76 RING-Scraper-(Standard) Order RINg Set .. .......oveveosensnssonaonnas :
RING SER -Stanaacdietas i i st et o o = Serch o et i
NOTE: Ring Sets are also available in the following oversizes: .005
.005, .010, .020, .030 and .040. Order by Part Number .010
and specify oversize. .020
IBM Part No. Oversize Listed. .030
.040
T RIVET-Tubtlatd(Nanme s PIate) = o . ivies oreisisinnels o 3 0mis is er Rionee %
78 RODFASSEMBILY -~ CONNECHNE s tre & ohaisiione s oo« sailielloiisus s s aliasnisilossce o i 05 .
NOTE: Assembly includes Ref. Nos. 54 and 79.
*SCREEN-For Cam Starter (Not Illustrated),,............ T B s L ”
79 SCREW-H.H.C.,1/4-28x1 1/4 (Connecting Rod Cap) .................... :
80 SCREW-H.H.S.T., #8-18-14 (Shroudto Brackets)...............cvvununn >
81 SCREW-H.H. Slotted S. T., #8-32x3/8(Deflector to Block)............... :
82 SCREW-H.W.H.,5/16x 1 7/8(Cylinder Head) ...........ccooveverennnnnnnn.
83 SCREW-R.H.S.T., #8-32x4/5 (Condenser to Plate) ...............c.c.....
84 SCREW-H.H.S.T., #8-32x1/4 (Shroud to Bracket)(Clamp to Shroud).........
85 SCREW-H.H.C., #8-32x7/16 (Air Cleaner to Carburetor)(Used on Type A)..
*SCREW-H.H.S.T., #8-32x1 1/4 (Air Cleaner to Carburetor)(Used on Types..
B&C)
86 SCREW-H.H.C., 1/4-28x1 (Carburetor to Adapter)............. s e
87 SCREW & L'WASHER ASS'Y-H.H.C.,1/4-20x1/2 ... ....cooivirnnnnnnnens
(2-Blower Housing to Block)(1-Bracket to Block)
88 SCREW & L'WASHER ASS'Y-H.H.C., #8-32x3/8(Bracket to Carburetor).. .
89 SCREW & L'WASHER ASS'Y-H.H.C.,1/4-20x1 1/4 (Base to Block) ..... 5
90 SCREW & L'WASHER ASS'Y-H.H.C., #10-24x1/2 (Valve Chamber Cover).. .
91 SCREW & L'WASHER ASS'Y-R.H.M., #10-24x3/4 (Fuel Tank Straps).......
92 SCREW & L'WASHER ASS'Y-P.H.S.T.,#10-24x1 (Lamination to Block).....
93 SCREW & L'WASHER ASS'Y-O.H. Slotted #8-32x9/16 ..........cco0vunnn X
(Breaker Points to Breaker Box)
94 SCREW & L'WASHER ASS'Y-H.H.C., 1/4-20x7/8 (Adapter to Block) ........
95 SEAT=OIV(Engine Bage) ... . .veii-sisomim i satemesis » s alasioee s bioielsesio o
96 SEALSOHR(BIoCK):: & T aiF o e riahs s s eisissieri s s it e s i s 7o 5
97 SEAL-Oil, Aux. P.T.O. (Used on AFV3100-1000) ..........ccvvveuuennn 2
98 SHROUD ASSEMBLY - Blower HOUSINE ..« tic cis o viwroisis o s o sioiiols o o alsisnis soosis
99 SHROUD ASSEMBLY -CarbBUnetor .5, .. .« s <5t issimvieois sisisiss s s e sisiisies siwsihis sem
100 SLIDE ASSEMBLY-Governor Regulating................coviivvenaravnnns s
100-A *SPACER-Air Cleaner (Used on Types B & C) .......vvvvinnnncnnnnnn s
101 SPARK PLUG & GASKET ASSEMBLY .......cc0c00cveeceenncconsons als sinalx
102 SPRING-Extension (Speed Regulating)...... i U o e AN
103 (2 AT (Eh A TS B a g e+ ot St D S B Sl S .
104 SERING=Breaker BoX COVEI ., ..o o il oo e as it oie shos sators Thestiturelosls .
105 SERAP ASSEMBLY =Fuel Tank il e Mt ciah el o ae:s Sebeition s oo ¥
106 STARTER ASSEMBLY-Recoil ., .....cciviceusianeiion O T oG o
*STARTER ASSEMBLY-Recoil (Cam Type) .........cccverenennnnnnnnnnnns
107 STUD-1/4-28x1 (Carburetor Adapter «.........ceiiiiiiiuiiiniinnneannns
108 TANK ASSEMBLY =FUBL .. oo voiivooianininesscnmeissanesiaivs sy s v, st s 5
109 TAPPET <Valv s il os Gttt <l o s iste stk Eagaty flolols o ¢ alaloreihetule faiarsionsissa ok

158-53
159-73
148-12
P268-4-5

P268-17-5

170-36-5
183-53
183-68-99
183-37
P183-21
183-29-5
183-25-5
203-20
203-91
203-63
204-13-5

58-105
215-136
216-25
216-24
220-5-5
304-135

232-41

149-10
149-157
149-158
149-159
149-160
149-161
244-21
245-102-5

257-30
258-9
258-160
268-81
258-88
P258-299
258-477
258-131
258-902

258-190
258-280-5

258-81-5
258-254-5
268-82-5
258-185-5
258-108-5
P258-297-5

258-284-5
94-176
94-178
94-170
259-376-5
259-375
26-236-5
900-340
K267-28-5
263-69
263-92
P263-10
26-351-5
P265-123-5
P265-28-5
24-13
277-229-5
278-5

10390
91152
21318
P5731

P91740

3639
3253
5942
4425
P5740
3255-A
4107-A
103932
90982
6024
31001-A

31001-A (.005)
31001-A (.010)
31001-A (.020)
31001-A (.030)
31001-A (.040)
91162

91802

6530

10013

5655

5649
10385-A
3028

6026

8006

6034

6027

10023

10023 (. 005)
10023 (. 010)
10023 (.020)
10023 (. 030)
10023 (. 040)
5460
31002-A

90872
3235
5934
5644
5654
P5741
5892
5812%
92025

7205
3205-G

5644-A
5613-G
5645-A
3238-A
5682-A
P57317

3294-G
2029
10012
4555
91220-A
91219
91330
91881
K16303-A
90835
3068
P5745
91226-A
P90996
P13516
6155
91229-A
10009

[

D Y o - e e

It et BN bt et DND bd heh St ek b ek

—

DO DD GO = O DD DD
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B b paa b et DD it DD bt et el feed fd ek ped et et DS



SEC. 11, DIV. FV-3100-1000 ~
AFV-3100-1000 s E R 1 E 5
PARTS CATALOG w-alOO'looo BASIC CIIINTON
l;{e'vis:d 131/1(”1(1' 1126601 Bﬂ’-3100-1000 TYPE
uperseaes arc
i : <Ll TALLOY
110 TERMINAL:=Jamtite Breaker: Pointsi saul i ol i & o o bale s e &8 gesiiile § s P307-230 P5738 1
111 AR AV DS DO T T B et T e SR I R SR S e T e A s e 291-8- 10301 1
VALVE=Exhaust’ (. 010 Oversize) s i il i ot d LS st st o te ot ol i 292-6 10321 1
112 VAL VE-INREEE o (s« 000 i st st o ases 3 oy s oveaiore we B % s eie 291-17 10302 1
VATLVESINtake (G010 OVErSIZe): & o vnsi s sfoimsinnimie s sioimas sidesios s s oo s 292-7 10322 1
113 N AN A T LD i R e s R e st L b bt odcs 3 it s & 107-30 91033 1
114 WASHER-VC (Valve Keeper). < u i sl dnle s o dybin s o sistss ae e s sie s banemioy s o 45 304-9 3291 2
115 WASHER =Starte sk Clp s S st e i s e L s S e il R ey 304-5 5879 1
116 WASHER-Terminal Condenser Lead .......ccciveommerssivensonsosnssans P304-290 P5739 1
117  *WASHER-Air Cleaner (Used on Types B& C) ......coiviiiiiiiiiinnnnnnnn. 304-562 92024 1

* Indicates New Part Nos. Listed For The First Time.



